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<For Beamforming Mode> 
Band Edge Emission Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11ac VHT20-BF_Nss1,(MCS0)_2TX - - - - - - - - - - - - 

5.47-5.725GHz Pass AV 5.4686G 53.92 54.00 -0.08 9.71 3 V 88 1.95 - 
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For Set 4 antennas / 3TX: 
<For Non-Beamforming Mode> 
Band Edge Emission Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11ac VHT80_Nss1,(MCS0)_3TX - - - - - - - - - - - - 

5.25-5.35GHz Pass AV 5.361G 53.97 54.00 -0.03 9.45 3 V 277 1.92 - 
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<For Beamforming Mode> 
Band Edge Emission Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11ac VHT20-BF_Nss1,(MCS0)_3TX - - - - - - - - - - - - 

5.47-5.725GHz Pass PK 5.4668G 68.18 68.20 -0.02 9.70 3 H 265 2.04 - 
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For Set 5 antennas / 1TX: 
Band Edge Emission Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11ac VHT20_Nss1,(MCS0)_1TX - - - - - - - - - - - - 

5.25-5.35GHz Pass AV 5.350005G 53.97 54.00 -0.03 9.44 3 V 20 1.95 - 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2325 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  
  

 



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2326 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  
  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2327 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2328 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2329 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2330 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2331 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2332 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2333 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2334 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2335 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2336 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2337 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2338 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2339 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2340 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2341 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2342 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2343 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2344 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2345 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2346 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2347 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2348 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2349 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2350 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2351 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2352 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2353 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2354 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2355 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2356 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2357 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2358 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2359 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2360 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2361 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2362 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2363 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2364 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2365 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2366 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2367 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2368 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2369 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2370 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2371 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2372 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2373 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2374 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2375 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2376 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2377 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2378 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2379 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2380 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2381 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2382 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 2383 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

 
For Set 5 antennas / 2TX: 
<For Non-Beamforming Mode> 
Band Edge Emission Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11ac VHT20_Nss1,(MCS0)_2TX - - - - - - - - - - - - 

5.47-5.725GHz Pass PK 5.4664G 68.18 68.20 -0.02 9.70 3 V 303 2.05 - 
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<For Beamforming Mode> 
Band Edge Emission Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11ac VHT80-BF_Nss1,(MCS0)_2TX - - - - - - - - - - - - 

5.47-5.725GHz Pass PK 5.731G 68.19 68.20 -0.01 9.91 3 V 106 1.50 - 
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